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BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY (BUET)

DEPARTMENT OF CIVIL ENGINEERING " ~
Mobile: 01819 557964; PABX: 966 5650-80 Ext. 7226 ? chT ,.h;
UTE U esearch,

Testir 3 & Consultation

ENVIRONMENTAL ENGINEERING LABORATORY

BRTC No. 1100-67337/14-15 Date: 14.07.2014
: Mr. Adonis Mello, GSO, Embassy of the United States of America

Sent By :

Your Ref. : letter Date: 24.0¢.2014

Location: — ANNEX Source: _Test boring

Date of Testing: 13/07/2014 - 17/07/2014

SUMMARY OF GRAIN SIZE ANALYSIS

390-395 1.87 0.435 0.275 1.58

1.

| 2 415-420 1.87 0.43 0.275 1.56
3. 435-450 1.81 0.435 0.22 1.98
4, 485-490 1.96 0.475 0.31 1.53
5. 525-530

Note: Five Soil samples were received in unsealed condition.

Countersigned by: Test Performed by:
p.

/7:10_574._3_, .fg\@f : ™ ot

Professor Abu Siddigue. Ph.D
Department of Civil Engineering \

b9

ARTM,

Profecson M. Fabibior 3 ahman, Ph.D
Department of Civil Engineering

/S
V/a

Warning:

e  Samples as supplied to us have been tested in our laboratory. BRTC does not have any responsibility as to the representative
character of the samples required to be tested. It is recommended that samples are sent in a secure and sealed
cover/packet/container under signature of the competent authority.
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BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY (BUET)
2hTe

DEPARTMENT OF CIVIL ENGINEERING
Mobile: 01819 557 964; PABX: 966 5650-80 Ext. 7226; www.buet.ac.bd/ce/ | ]
Bureau of Research,

Testing & Consultation

EnvIRONMENTAL ENGINEERING LABORATORY

GRAIN SIZE DISTRIBUTION
BRTC No. 1100-67337/14 - 15/CE Date: 14.07.20 4
Sent By : Mr. Adonis Mello, GSO, Embassy of the United States of America
Your Ref. : letter Date: 24.06.20 | 4
Location: - ANNEX
Depth: 390-335'
TEST RESULTS
Sieve Material Percent of Cumulative Percent
Size Retained Material Retained % Retained Finer Results
(mm) gm % Yo %
No.4(4.75) 0.0 0 0 100
N0.8(2.36) 0.0 0 0 100
No.16(1.16) 0.0 0 0 100 FM=187
N0.30(0.6) 0.3 0 0 100
No.40(0.425) 478 48 48 52 D60 = 0.435 mm
No. 50{0.3) 389 39 87 13 D10 = 0.275 mm
N0.100{0.15) 127 13 100 0 U=D60/D10= 1.58
NO.200(0.075) 02 0 100 0
Pan 0.1 041
Total 100.0
Gradation Chart
100 1 ® * =
% == :f
80 e
. 10 I —
g f
"_;: 60 — } ——
8 50 4
s = = =
40 . ===
30
20 7 -
10 A== ===
0 > —
0.01 1 10
Countersigned by : Test Performed by:
e

N

’M

Profeseon Abu Siddigue, Ph.D
Department of Civil Engineering

Professor TH. Fabitun Rabmar , PLD
Department of Civil ngineering

‘Warning:

* Samples as supplied to us have been tested in our laboratory. BRTC does not have any responsibility as to the
representative character of the samples required to be tested. It is ded that samples are sent in a secure
and sealed cover/packet/ iner under sig of the comp authority.

* In order to avoid fraudulent fabrication of the test results, it is recommended that all test reports are collected
by duly authorized person, and not by the Contractor/Supplier.



BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY (BUET)
BRTe

DEPARTMENT OF CIVIL ENGINEERING
Mobile: 01819 557 964; PABX: 966 5650-80 Ext. 7226; www.buet.ac.bd/cel -
Bureau of Research,

Testing & Consultation

ENVIRONMENTAL ENGINEERING LABORATORY

GRAIN SIZE DISTRIBUTION

BRTC No. 1100-67337/14 - 15/CE Date: 14.07.20 /4
Sent By : Mr. Adonis Mello, GSO, Embassy of the United States of America

Your Ref. : letter Date: 24.06.20 .4

Location: - ANNEX
Depth: 415-420'
TEST RESULTS
Sieve Material Percent of Cumulative Percent
Size Retained Material Retained % Retained Finer Results
(mm) gm % % %
INo.A(4.75) 0.0 0 0 100
INo.8(2.36) 0.0 0 0 100
{No.16(1.18) 0.0 0 0 100 1 FM.=1.87
[No.30(0.6) 08 1 1 99 1
{No.40(0.425) 46.0 46 47 53 | D60=043mm
[No. 500.3) 404 40 87 13 | D10=0275mm
{No.100(0.15) 124 12 99 1 i U=D60/D10= 1.56
NO.200(0.075) 03 0 99 1
Pan 01 0.1
Total 100.0
Gradation Chart
100 ; = ==
90 +—— 7
aD i —
5 70 ;.' =
= 60 }
& 7S =
g 50 += . —
4'0 ‘I
L ',r' =
20 =
10 ; == =
0 : ——
0.01 0.1 Sieve size (mm) 1 10
Countersigned by : Test Performed by: A

< V"Moq " \\t

(w i \'}-

Profecson e Siddigue, PAD Professor M. Habiber Rahman . PhD
Department of Civil Engineering Department of Civil Engineering
Warning:
* Samples as supplied to us have been tested in our laboratory. BRTC does not have any responsibility as to the

representative character of the samples required to be tested. It is ded that samples are sent in a secure

and sealed cover/packet/container under signature of the competent authority.
* In order to avoid fraudulent fabrication of the test results, it is recommended that all test reports are collected

by duly authorized person, and not by the Contractor/Supplier.




BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY (BUET)
3RTS

DEPARTMENT OF CIVIL ENGINEERING

Mobile: 01819 557 964; PABX: 966 5650-80 Ext. 7226; www.buet.ac.bd/ce/ ] -
Bureau of Research,

Testing & Consultation

EnVIRONMENTAL ENGINEERING LABORATORY

GRAIN SIZE DISTRIBUTION

BRTC No. 1100-67337/14 - 15/CE Date: 14.07.20 4
SentBy:  Mr. Adonis Mello, GSO, Embassy of the United States of America

Your Ref. : letter Date: 24.06.20 .4
Location: - ApAJEYX

Depth: 435-450"

TEST RESULTS
Sieve Material Percent of Cumnulative Percent
Size Retained Material Retained % Retained Finer | Results
J(mm) gm % % %
No.4(4.75) 0.0 0 0 100
N0.8(2.36) 0.0 0 0 100 ]
No.16(1.18) 0.0 0 0 100 | F.M.=1.81
N0.30(0.6) 20 2 2 98 |
No.40(0.425) 486 43 51 49 D60 = 0.435 mm
[No.50(0.3) 28.0 28 79 21 DI0= 0.22 mm
[No.100(0.15) 208 21 100 0 | u-D6omio=1.98
[NO.200(0.075) 05 1 101 =
Pan 041 0.1
Total 100.0
Gradation Chart
100! = o o e il
90 f —
BU ------- = '" ______
o 0 ]
=3 = 1
= 1
- 60 +— :
g 50 = =
40 ;
30 -F
20 5
10 r’/ = S =
0 o
0.01 0.1  Sievesize (mm) 1 10
Countersigned by : Test Performed by:
~ ]
= A ;Ww,} A4
1% 0
Professon e Siddigue. Ph.D Professon . Habibn Babiman , PhD
Department of Civil Engineering Department of Civil Ingineering
Warning:
* Samples as supplied to us have been tested in our laboratory. BRTC does not have any responsibility as to the
representative character of the samples required to be tested. It is ded that samples are sent in a secure

and sealed cover/packet/container under signature of the competent authority.
* In order to avoid fraudulent fabrication of the test results, it is recommended that all test reports are collected
by duly authorized person, and not by the Contractor/Supplier.




BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY (BUET)

DEPARTMENT OF CIVIL ENGINEERING » P
Mobile: 01819 557 964; PABX: 966 5650-80 Ext. 7226; www.buet.ac.bd/ce/ 3 R .T -

Bureau of Research,
Testing & Consultation

EnVIRONMENTAL ENGINEERING LABORATORY

GRAIN SIZE DISTRIBUTION

BRTC No. 1100-67337/14 - 15/CE Date: 14.07.2014
Sent By : Mr. Adonis Mello, GSO, Embassy of the United States of America

Your Ref. : letter Date: 24.06.20 |4
Location: -- ANNE X
Depth: 525-530'
TEST RESULTS
Sieve Material Percent of Cumulative Percent
Size Retained Material Retained % Retained Finer | Results
{mm) gm % % %
No.4(4.75) 0.0 0 0 100
No.8(2.36) 0.0 0 0 100 i
No.16(1.18) 0.0 0 0 100 1 F.M.=2.07
No.30(0.6) 176 18 18 82 ]
No.40(0.425) 36.6 37 55 45 i D60 = 0.475 mm
No. 50(0.3) 327 33 88 12 ] Dpio=028mm
No.100(0.15) 128 13 101 -1 i U=D60/D10= 1.7
NO.200(0.075) 0.2 0 101 1 i
Pan 0.1 0.1 |
[Total 100.0
Gradation Chart
100 s = T
% Ze = =S8
80 7 —
L 70 = / =
2
= 60 7
g 50 / =
o. - i
40
30 - ‘;' =
’_ R
20 —— =
) i — — =
0 -
0.01 0.1 Sieve size (mm) 1 : 10
Countersigned by : Test Performed by:
. N WW
W
/—MA.?#_D_ 8 o
Professon AHu Siddigue, Ph.D Profecsor M. Rabibew Rakmarn . Ph.D
Department of Civil Engineering Department of Civil Engineering
Warning:
* Samples as supplied to us have been tested in our laboratory. BRTC does not have any responsibility as to the
representative character of the samples required to be tested. It is recon ded that samples are sent in a secure

and sealed cover/packet/container under signature of the competent authority.
* In order to avoid fraudulent fabrication of the test results, it is recommended that all test reports are collected
by duly authorized person, and not by the Contractor/Supplier.
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